
INFRASTRUCTURE MASTER PLAN 2025
2025/2026 – 2055-2056

VOLUME 10
Wastewater

Improving Quality of Life 
and Enhancing Sustainable 
Economic Development  
in KwaZulu-Natal

Infrastructure Development Division, uMngeni-uThukela Water
310 Burger Street, Pietermaritzburg, 3201, Republic of South Africa
P.O.Box 9, Pietermaritzburg, 3200, Republic of South Africa
Tel: +27 (33) 341 1111 / Fax: +27 (33) 341 1167 / Toll free: 0800 331 820 / Email: info@uuw.co.za

www.umngeni-uthukela.co.za

connect with us



 

 
 
 
 
 
 
 

 
 

For further information, please contact: 

 

 

 

 

Planning Services 

Infrastructure Development Division 

uMngeni-uThukela Water 

 

 

P.O.Box 9, Pietermaritzburg, 3200 
[...]
decommission the existing drying beds to avail space for additional units or different technology that 
will accommodate the proposed additional capacity. 
 
In discussions with the DM, it was confirmed that the land parcel immediately north of the works is 
municipal land. This land must be secured as soon as possible and reserved for the expansion of the 
WWW. 
 
The Howick WWW is situated on Erf 997 due south from the CBD. This Erf has a size of approximately 
72837 m2 (7.28 ha). There are various land users/ coverages at and around the Howick WWW site. 
The fenced off area has an extent of 3.77 ha, encompassing all the current treatment processes. There 
is fenced and unfenced land that form part of Erf 997. Also, some portion of Erf 997 (northeast) has 
been taken up by an informal settlement (in the extent of 17614 m2 or 1.76 ha). The area not taken 
up by informal settlements is therefore 5.52 ha. The land north of Howick WWW is approximately 
2.41 ha and would be an ideal option to expand the plant to.  
 
  



 
 36 

 Mpophomeni Wastewater Works 

 Description 

Presently wastewater from Mpophomeni Township is pumped from the site of the decommissioned 
Mpophomeni WWW (Figure 19.34) to Howick WWW (Section 19.3.1), a distance of approximately  
11 km. The existing wastewater pumping and conveyance system, with an estimated operating 
capacity of 4.3 Mℓ/day, is inadequate to pump the projected ADWF of 5.9 Mℓ/day. uMngeni-uThukela 
Water started construction of a new WWW in Mpophomeni in mid-2020 (Section 19.4.2). The new 
WWW has been designed to treat 6 Mℓ/day with the possibility of increasing the capacity to  
12 Mℓ/day. The site has adequate land available for a WWW of at least 20 Mℓ/day. The existing WWW 
infrastructure is listed in Table 19.9, some of which will be retained as part of the new plant. 

Table 19.9 Mpophomeni WWW infrastructure. 

WWW Name: Mpophomeni WWW 

System: Upper uMngeni System 

Maximum Design Capacity: 3.5 Mℓ/day 

Current Utilisation: Decommissioned 

Balancing Ponds: 2.25 Mℓ/day wet weather storage pond 

Raw Sewage Pump Station: N/A 

Screens: 1 x 30 mm Manually raked 
1 x Mechanical Screen Raker (Huber) 

Grit Chambers: 2 x Vortex 

Primary Settling Tank: 2 

Rotating Biofilters: 2 x 454 m2 

Clarifier Type:  

Number of Clarifiers: 1 x 18 m diameter 

Total Area of all Clarifiers 255 m2 

Total Capacity of Clarifiers: 6 Mℓ/day 

Upflow Velocity: 1 m/h 

Cold Digesters: 2 x 600 kℓ 

Supernatant Tank: 1 x 450 kℓ 

Humus Tanks: 3 

RAS Pump Station: N/A 

Chlorine Storage Capacity: N/A 

Chlorine Dosing Capacity: N/A 

Total Capacity of Chlorine Contact Tanks: N/A 

Total Capacity of Sludge Treatment Plant: N/A 

Dewatering Facility: N/A 

Sludge Drying Beds Area: 8 



 
 37 

 

 

Figure 19.34 Location of decommissioned Mpophomeni WWW. 

 



 
 38 

 Status Quo 

As indicated in Section 19.3.2 a), wastewater from Mpophomeni Township is pumped from the site 
of the decommissioned Mpophomeni WWW (Figure 19.34) to Howick WWW. Therefore refer to 
Section 19.3.1b) for the status quo. 
 

 Recommendations 

Brookdales development just north of Howick Airfield and shooting range is likely to be constructed 
before (estimated 2026) any other future developments in the Mpophomeni wastewater catchment. 
The internal sewer infrastructure, sewer outfall and pump station (PS), which is situated 
approximately 500 m north of the development, have already been designed. 
 
A new bulk main from the Brookdales pump station (PS) to the Mpophomeni WWW is required. This 
will comprise a 3 km rising main from the PS, to the natural watershed located approximately 1.2 km 
north-east of the works along the R617. From this point a new future main will gravitate all sewage to 
the WWW. 
 
As the Brookdales PS is located at the lowest point, other proposed developments adjacent to the 
R617 will be able to naturally drain towards the PS. 
 
 

 Lynnfield Park Wastewater Works 

 Description 

The Lynnfield Park WWW is a small (0.5 Mℓ/day) works that services part of the Ashburton area 
(Figure 19.35). uMngeni-uThukela Water took over the operation of the works on behalf of the 
Msunduzi Local Municipality in April 2014.  
 
The WWW was upgraded in 2016 with the addition of a new Sequencing Batch Reactor (SBR). The old 
extended aeration activated sludge reactors were decommissioned and are now used as balancing 
tanks and chlorine contact tanks. The Head of Works (HOW) was upgraded and comprises two 
channels comprising manual and mechanical screening (Figure 19.36). 
 
The addition of a duplicate SBR (0.5 Mℓ/day) is planned and this would increase the capacity of the 
plant to 1 Mℓ/day. Any upgrades to the works are being funded by a private developer and thus the 
increase in capacity is being timed to coincide with planned property developments in the area. 
Further upgrades to 2 and 4 Mℓ/day are planned based on expected future requirements. 
 
The characteristics of the Lynnfield Park WWW are shown in Table 19.10. 
  



 
 39 

Table 19.10 Lynnfield WWW infrastructure. 

WWW Name: Lynnfield WWW 

System: Upper uMngeni System 

Maximum Design Capacity: 0.5 Mℓ/day 

Current Utilisation: 0.21 Mℓ/day 

Balancing Ponds: Storm Dam 

Screens: New 1 x Mechanical raked screen, 6 mm aperture 
New standby 1 x Hand raked screen, 12 mm aperture 

Grit Chambers: 1 x vortex 

Aeration Basin: 2 x Sequencing Batch Reactor 

Aeration Basin Capacity: 500 kℓ/day 

Aeration: Fine Bubble Diffused Aeration  

Blowers: 2 x 9.5 kW  

Clarifier Type:  

Number of Clarifiers: 2 (decommissioned) 

Total Area of all Clarifiers:  

Total Capacity of Clarifiers:  

Upflow Velocity:  

Chlorine Storage Capacity: 25 ℓ tank Liquid Sodium Hypochlorite (NaOCL) 

Total Capacity of Chlorine Contact Tanks: 11.34 m3 

Sludge Drying Beds Area: Geofabric dewatering bag contained in a disposable skip 

 



 
 40 Figure 19.35 Location of Lynnfield Park WWW. 

 



 
 41 

 
 

 

Figure 19.36 Lynnfield Park WWW head of works showing manual and mechanical 
screening channels. 

 

 

Figure 19.37 Lynnfield Park WWW average daily inflows (Mℓ/day). 

 

  



 
 42 

 Status Quo 

The twelve-month moving average inflow to the works is 0.21 Mℓ/day (Figure 19.37), down from 0.31 
Mℓ/day the previous year. This is an unexpected decline in flow as the inflow had been increasing 
progressively for the last four years. It is not clear why this decline has occurred. 
 
An analysis of daily historical production (November 2023 to October 2024) of the Lynnfield Park 
WWW is presented (Figure 19.38). It shows that for 8.5 % of the time the WWW was being operated 
above the optimal operating capacity. The plant operated above design capacity 4.0 % of the time. 
 

 

Figure 19.38 Analysis of historical production at Lynnfield Park WWW (November 
2023 to October 2024). 

 

 Wastewater Quality 

The soluble reactive phosphorus content from the Lynnfield Park WWW varies from year to year, with 
a maximum of 206 kg and a minimum of 128 kg being estimated for 2021 and 2022, respectively 
(Figure 19.39). There has been a general increase in TIN over the last five years, with 610 kg and 719 kg 
being estimated for 2019 and 2024, respectively (Figure 19.40). Similarly, there is an increasing trend 
in suspended solids from the plant, ranging from 761 in 2016 to 2 694 in 2023 (Figure 19.41). 
 



 
 43 

 

Figure 19.39 Soluble reactive phosphorus from Lynnfield Park WWW between 2019 
and 2024. 

 
 

 

Figure 19.40 Total inorganic nitrogen from Lynnfield Park WWW between 2019 and 
2024. 

 
 



 
 44 

 

Figure 19.41 Suspended solids from Lynnfield Park WWW between 2019 and 2024. 

 

 Recommendations 

The WWW is operating well within its capacity and there is therefore no need for an upgrade in the 
near future. The upward trend in demand has tailed off unexpectedly since February 2024. 
 
  



 
 45 

 Mpofana Wastewater Works 

 Description 

uMngeni-uThukela Water operates the Mpofana WWW (Figure 19.42) on behalf of UMDM. The 
wastewater works services the town of Mooi River, and adjacent township of Bruntville (Figure 19.43). 
Sewage from Mooi River flows into the works by gravity whilst catchment sewage is pumped to the 
wastewater works by eight pump stations. 
 

 

Figure 19.42 Mpofana WWW head of works. 

 
 



 
 46 Figure 19.43 Location of the Mpofana WWW. 

 



 
 47 

The characteristics of the Mpofana WWW are shown in Table 19.11. 
 

Table 19.11 Mpofana WWW infrastructure. 

WWW Name: Mpofana WWW 

System: Mooi System 

Maximum Design Capacity: 3.5 Mℓ/day 

Current Utilisation: 2.83 Mℓ/day 

Balancing Ponds: Combined 75 000 m3 

Raw Sewage Pump Station: 375 Mℓ/day @ velocity of 2.3 m/s 

Screens: 3 x Hand-raked bar screen 

Grit Chambers: None 

Aeration Basin: 2 x Activated sludge (1 x not operational) 

Aeration Basin Capacity: Operational 4500 m3 

Aerators: 3 x Hansen QVPD-3_UDN (45kW, 1480 rpm) 
3 x SEW Eurodrive (not operational) 

Clarifier Type: Suction Lift Clarifier 

Number of Clarifiers: 2 x 20 m diameter 

Total Area of all Clarifiers: 628 m2
  

Total Capacity of Clarifiers: 15 Mℓ/day 

Upflow Velocity: 1 m/h 

RAS Pump Station: None (gravity) 

Chlorine Storage Capacity: Wallace & Tiernan, S10k Gas Chlorinator 68 kg cylinder 

Chlorine Dosing Capacity: Max. allowable 2.0 kg/h (existing) 

Total Capacity of Chlorine Contact Tanks: 25m3 

Total Capacity of Sludge Treatment Plant: 5 m3/hr 

Dewatering Facility: Operational 

Sludge Drying Beds Area: None 

 
 

 Status Quo 

The works has a design capacity of 3.5 Mℓ/day and is currently treating 2.83 Mℓ/day based on a 
twelve-month moving average (Figure 19.44). The works did receive approximately 1.2 Mℓ/day of 
industrial influent from the adjacent textile industry until it suffered a major fire in October 2019. The 
factory currently remains closed. 

 



 
 48 

 

Figure 19.44  Mpofana WWW average daily inflows (Mℓ/day). 

 
An analysis of daily historical production (November 2023 to October 2024) of the Mpofana WWW is 
presented in Figure 19.45. It shows that for 57% (4% in 2023) of the time the WWW was being 
operated above the optimal operating capacity. The plant operated above design capacity 37% (3% in 
2023) of the time. This is significant change from previous years, which can be attributed to the 
increased potable water supply following the commissioning of the Spring Grove WTP in June 2023. 
 
The Detailed Feasibility Study (DFS) for the upgrade of the works was suspended following a review of 
the project (Section 19.4.5). However, a number of operational issues have been identified at the 
works (mainly due to aging infrastructure) and these will be scheduled for refurbishment or 
replacement under a new project. The refurbishment project will increase the capacity of the works 
to meet demands and improve the treatment process sufficiently to meet effluent discharge 
standards. 



 
 49 

 

Figure 19.45 Analysis of historical production at Mpofana WWW (November 2023 to 
October 2024). 

 

 Wastewater Quality 

The Mpofana WWW has shown a general decline in SRP, from 4 294 kg in 2019 to 1 472 kg in 2024 
(Figure 19.46). Similarly, a general declining pattern is observed for TIN content in the discharge from 
this plant, from total TIN of 18 404 kg in 2019 to 9 163 in 2024 (Figure 19.47). The total suspended 
solids in discharge from the Mpofana WWW has also significantly declined from 28 386 kg in 2019 to 
17 501 kg in 2024 (Figure 19.48). Although there is a general improvement in the quality of water from 
the Mfofana WWW, there has been notable inter-annual variability in the different nutrients due to 
inflow fluctuations. 
 



 
 50 

 

Figure 19.46 Soluble reactive phosphorus from Mpofana WWW between 2019 and 
2024. 

 
 

 

Figure 19.47 Total inorganic nitrogen from Mpofana WWW between 2019 and 2024. 

 
 



 
 51 

 

Figure 19.48 Suspended solids from Mpofana WWW between 2019 and 2024. 

 

 Recommendations 

A number of future development areas (FDAs) have been identified in Mooi River through various 
sources. Proposed projects include those that would address backlogs as well as new developments. 
The resultant increase in demand requires that the main outfall that leads to the WWW be upgraded. 
The upgrade, therefore caters to all developments in the Mooi River town and Bruntville township 
area.  
 
The Mpofana WWW outfalls with an existing nominal diameter of 300 mm were simulated under the 
theoretical zoning and future development demands associated with this development scenario. The 
results showed that the bulk outfalls will require upgrades within the range of 525 mm- 400 mm in 
pipe size. 
 
Additionally, analysis showed that the section of the outfall directly after the rising main, is a flatter 
slope than the pipes upstream and downstream, and due to this flat slope, the hydraulic model 
indicates that the pipe be upgraded to 400 mm.  
 
There are three main areas in the Mpofana scheme boundary that are serviced by septic and 
conservancy tanks, namely Penningdale, Brickyards and Mooi River Industrial Area. Penningdale is 
located adjacent the Mpofana WWW, where the western side of converted septic tanks could drain 
directly into the main outfall for the Mpofana WWW. Furthermore, with the main outfall for the 
Mpofana WWW already catering for the larger flows from Mooi River town and Bruntville Township, 
the additional flow from these three areas will not be significant enough to trigger a larger upgrade to 
the outfall other than what is already specified.  
 
These projects will be triggered when development of FDAs, listed above, occurs. Both conversion of 
the peri-urban areas and conversion of existing septic tank areas have been given a 30-year priority in 
the phasing approach employed. 
 



 
 52 

 Appelsbosch Wastewater Works 

 Description 

The Appelsbosch WWW is situated in Appelsbosch in the uMshwathi Municipality (Figure 19.49). The 
WWW comprises a single rectangular aeration tank fitted with turbine aerators  
(Figure 19.50), a clarifier, three anaerobic ponds and a chlorine contact tank. The current treatment 
capacity is reported as 0.5 Mℓ/day. The plant receives sewerage from the Hospital, College and 
Appelsbosch Waterworks, although the Waterworks was decommissioned in November 2019. The 
plant is classified as a Class D works requiring a Class 1 operator onsite and a Class V supervisor 
available who does not necessarily have to be onsite. The characteristics of the Appelsbosch WWW 

are shown in Table 19.12. 
 

 Status Quo 

The Appelsbosch WWW flows are represented in the graph (Figure 19.51) and it is apparent that the 
flows are very small with a 12 month moving average of 0.07 Mℓ/day in October 2024. 



 
 53 

 
 

Figure 19.49 Location of the Appelsbosch WWW. 

 
 
 



 
 54 

 

Figure 19.50 Appelsbosch WWW Oxidation Ditch (Aeration Tank).  

 

Table 19.12 Appelsbosch WWW infrastructure. 

WWW Name: Appelsbosch WWW 

System: Upper uMngeni System 

Maximum Design Capacity: 0.5 Mℓ/day 

Current Utilisation: 0.07 Mℓ/day 

Balancing Ponds: None 

Raw Sewage Pump Station: Gravity 

Screens: 1 x Hand Raked 

Grit Chambers: None 

Aeration Basin: 1 x Oxidation Ditch 

Aeration Basin Capacity: 667 m3 

Aerators: 2 x Brush Aerators  

Clarifier Type: Scraped Floor 

Number of Clarifiers: 1 

Total Area of all Clarifiers 38 m 2 

Total Capacity of Clarifiers: 0.9 Mℓ/day 

Upflow Velocity: 1 m/h 

RAS Pump Station: N/A 

Chlorine Storage Capacity: N/A 

Chlorine Dosing Capacity: N/A 

Total Capacity of Chlorine Contact Tanks: N/A 

Total Capacity of Sludge Treatment Plant: None 

Anaerobic Ponds: 3 (35 m x 10 m) 

Sludge Drying Beds Area: Not operational 

 
 



 
 55 

 

 

Figure 19.51 Appelsbosch WWW average daily outflows (Mℓ/day) 

 

 Wastewater Quality 

There is a general decline in SRP, TIN and suspended solids in the discharge from the Appelsbosch 
WWW between 2019 and 2024 (Figure 19.52, Figure 19.53, Figure 19.54). However, there was an 
increase in all nutrients in 2022 and 2023. This is mainly due to the heavy rainfall received in the area 
during this period.  
 



 
 56 

 

Figure 19.52 Soluble reactive phosphorus from Appelsbosch WWW between 2019 
and 2024. 

 
 

 

Figure 19.53 Total inorganic nitrogen from Appelsbosch WWW between 2019 and 
2024. 

 
 



 
 57 

 

Figure 19.54 Suspended solids from Appelsbosch WWW between 2019 and 2024. 

 

 Recommendations 

The flows are within the design capacity of the WWW and therefore there are no identified 
recommendations presently.



 
 58 

 Cool Air Wastewater Works 

 Description 

The Cool Air WWW is situated near the Cool Air Township (Figure 19.55) in the uMshwathi Local 
Municipality. The plant is owned by UMDM and operated by uMngeni-uThukela Water. The plant is 
classified as a Class C and is required to have a Class 3 Operator, and a Class V Supervisor available. 
These staff do not necessarily have to be on the plant all of the time. 
 
The WWW is an extended aeration activated sludge process (Figure 19.56) with two rectangular 
aeration tanks, two clarifiers and a chlorine contact tank. The characteristics of the Cool Air WWW are 
shown in Table 19.13. 
 

Table 19.13 Cool Air WWW infrastructure. 

WWW Name: Cool Air WWW 

System: Upper uMngeni System 

Maximum Design Capacity: 1.5 Mℓ/day 

Current Utilisation: 0.57 Mℓ/day 

Balancing Ponds: None 

Raw Sewage Pump Station: Gravity 

Screens: Hand raked 1 x 3.5 cm, 1x2.0 cm 

Grit Chambers: None 

Aeration Basin: 2 x Extended aeration 

Aeration Basin Capacity: 2 x 883 m3 

Aerators: 2 x 4.48 kW, 2 x 7.5 kW 

Clarifier Type: 1 x suction lift, 1 x scraped 

Number of Clarifiers: 2 

Total Area of all Clarifiers: 129 m2 

Total Capacity of Clarifiers: 3.12 Mℓ/day 

Upflow Velocity: 1 m/h 

RAS Pump Station:  2 x Archimedes Screw Pumps 

Chlorine Storage Capacity: 68 kg cylinder chlorine gas  

Chlorine Dosing Capacity: 0 – 1 kg/h 

Total Capacity of Chlorine Contact Tanks: N/A 

Total Capacity of Sludge Treatment Plant: None 

Anaerobic Ponds: None 

Sludge Drying Beds Area: 835 m2 

 



 
 59 

 

Figure 19.55 Location of the Cool Air WWW. 

 



 
 60 

 

 

Figure 19.56 Different Mechanical Surface Aerators in Cool Air Reactor 1 and 2. 

 

 Status Quo 

Cool Air WWW has a design capacity of 1.5 Mℓ/day and is currently treating 0.57 Mℓ/day  
(Figure 19.57) based on a 12-month moving average. This is still well below the historical average and 
is possibly attributable to blockages in the sewer network. The issue has been raised as a concern with 
the uMgungundlovu District Municipality. 
 

 

 

Figure 19.57 Average daily inflows to Cool Air WWW (Mℓ/day). 

 



 
 61 

An analysis of daily historical production (November 2023 to October 2024) of the Cool Air WWW is 
presented in Figure 19.58. It shows that for 5.7 % of the time the WWW was being operated above 
the optimal operating capacity. The plant operated above design capacity 3.0 % of the time. 
 

 

 

Figure 19.58 Analysis of historical production at Cool Air WWW (November 2023 to 
October 2024). 

 

 Water Quality 

Contrary to the performance of most WWWs, discharge from the Cool Air plant has shown an increase 
in SRP, TIN and total suspended solids between 2019 and 2024 (Figure 19.59, Figure 19.60, 
Figure 19.61). The total suspended solids, in particular, have increased from 1 459 kg in 2019 to 
1 976 kg in 2024, with an extremely high total of 12 115 kg in 2023 (Figure 19.61). 
 



 
 62 

 

Figure 19.59 Soluble reactive phosphorus from Cool Air WWW between 2019 and 
2024. 

 

 

Figure 19.60 Total inorganic nitrogen from Cool Air WWW between 2019 and 2024. 

 



 
 63 

 

Figure 19.61 Suspended solids from Cool Air WWW between 2019 and 2024. 

 Recommendations 

The main Cool Air outfall leading to the Cool Air WWW steadily gravitates alongside the Mhlalane River 
from the North to the South through the centre of the Cool Air scheme boundary. The sewer network 
consists of 13 km of sewer reticulation. All gravity sewers in Cool Air have sufficient spare capacity 
[...]
Total Capacity of Sludge Treatment Plant: N/A 

Sludge Drying Beds Area: N/A 

 

 Status Quo 

The Genset is operational but does not cover the low level sump pumps. This is a concern as it poses 
a health and environmental risk to the public in the event of a power outage. No mechanical screens 
are currently operational on both the Jacobs and Chatsworth lines. Challenges with the mechanical 
screens have been a long-standing item. This is serious concern for downstream processes and the 
receiving environment. All primary settling tanks are operational. One (1) out of four (4) low level 
sump pumps are operational 
 
Southern WWW has a design capacity of 135 Mℓ/day and is currently treating 101 Mℓ/day based on 
the average flow over the last 12-months (Figure 19.100). There is a distinct drop in inflow during the 
dry winter months, which increases during the summer rainfall season. This increase is most likely due 
to storm water ingress and groundwater infiltration into the sewer network 



 
 109 

 

Figure 19.100 Average daily inflows to Southern WWW (Mℓ/day). 

 
An analysis of daily historical production (November 2023 to October 2024) of the Southern WWW is 
presented in (Figure 19.101). It shows that for 3.0 % of the time the WWW was being operated above 
the optimal operating capacity. The plant operated above design capacity 0.8 % of the time. The plant 
currently has ample capacity in relation to the current demand. 
 



 
 110 

 

Figure 19.101 Analysis of historical production at Southern WWW (November 2023 to 
October 2024) 

 

 Recommendations 

The mechanical equipment is in serious need of repair and or replacement. 
 
The Southern WWW has a design capacity of 230 Mℓ/day. The future growth analysis indicated that 
the WWW would require a future upgrade in 2040 based on the population growth scenario. However, 
it was noted by EWS that the southern WWW catchment area is currently very densely populated and 
it is not envisaged that the population would increase substantially within the next 25 years. 
Therefore, no upgrade is required for the Southern WWW for the foreseeable future. 
 
 

 Umbilo Wastewater Works 

 Description 

The Umbilo WWW is located in the Central Coastal area of eThekwini Municipality. Umbilo WWW 
treats mainly domestic effluent from the surrounding residential areas. It is a 23 Mℓ/day plant 
consisting of a new portion as well as an old. The current utilisation is 9.9 Mℓ/day and spare capacity 
is 13 Mℓ/day. The new plant (West) is an activated sludge plant and the old plant (East) is a biofilter 
plant. 
 
The incoming raw sewage is screened and degritted. Raw sewage entering the new plant undergoes 
primary treatment. Primary effluent feeds into an aeration basin. The activated sludge is settled out 
in the clarifiers. Secondary effluent leaving the clarifiers is disinfected using chlorine within an 
underground contact chamber. 



 
 111 

 
Raw sewage entering the old plant is distributed to six Dortmund tanks. Here raw sludge is settled out 
and primary effluent leaving the Dortmund tanks are distributed to the trickling filters. Treatment 
occurs as the primary effluent runs over the biofilm attached to the packing material within the filters. 
Biofilter effluent exits through the exit drains and enters the humus tanks where the biomass is settled 
out. This is returned to the Dortmund tank distribution box. Secondary effluent from the humus tanks 
enters an underground contact chamber where it is disinfected. Raw sludge from the PST’s is 
combined with waste activated sludge that is thickened by a DAF unit. This stream is further combined 
with the raw sludge produced by the Dortmund tanks. The sludge is digested in primary and secondary 
digesters. The process flow is summarised in Figure 19.102. 
 
The effluent is discharged into the Umbilo River. The sludge is currently being dewatered via a belt 
press and taken to a landfill or stockpiled on site when the landfill is not available.  
 

 

Figure 19.102 Umbilo WWW Process Flow Diagram. 

The Umbilo WWW catchment is illustrated in Figure 19.103. The characteristics of the Umbilo WWW 
are described in Table 19.23. 



 
 112 

 

Figure 19.103 Umbilo WWW catchment. 

 



 
 113 

Table 19.23 Umbilo WWW infrastructure. 

WWW Name: Umbilo WWW 

System: Southern 

Maximum Design Capacity: 23 Mℓ/day 

Current Utilisation: 9.9 Mℓ/day 

Raw Sewage Pump Station: N/A 

Raw Sewage Pump Capacity N/A 

Screens: One hand-racked 11 mm gap bar screen (old plant) 
One mechanical step screen (new plant) 

Grit Chambers: Six grit channels (3 each) 

Grit Clarifier Type N/A 

Number of PSTs 10 

Total Area of PSTs 1306 m2 

Total Capacity of PSTs 47 Mℓ/day 

Upflow Rate: 1.5 m/h 

Aeration Basin: Biofilters (old plant), Activated Sludge (new plant) 

Number of Aeration Basins One (2 lanes) – new plant 

Aeration Basin Capacity: 13 770 m3 

Aerators: 4 aerators (each 75 kW) 

Total Aeration Capacity 10 Mℓ/day 

Clarifier Type: Humus Tanks (old plant), Suction Lift Clarifier (new plant) 

Number of Clarifiers: 6 x Humus Tanks, 2 x Clarifiers 

Total Area of all Clarifiers: 570 m2 (Humus Tanks) and 1608 m2 (Clarifiers)  

Total Capacity of Clarifiers: 28 and 29 Mℓ/day 

Upflow Velocity: 1 and 0.75 m/h 

RAS Pump Station: 2 (T-series Gormann Rupp) and 2 x Screw Pumps (new plant) 

RAS Pump Capacity (per pump) N/A 

Chlorine Storage Capacity: 2970 kg 

Chlorine Dosing Capacity: 10 kg/h (for each plant) 

Chlorine Contact Tanks N/A 

Total Capacity of Chlorine Contact Tanks: N/A 

Contact Time N/A 

Sludge Treatment Process N/A 

Total Capacity of Sludge Treatment Plant: N/A 

Sludge Drying Beds Area: N/A 

 

 Status Quo 

The mechanical screens at both East and West Plants have been offline for a long period of time. The 
two manual screens on the East Plant and one manual screen on the West Plant are currently used by 



 
 114 

operations staff for removal of screenings. Screenings are collected in skips and buried on site. Grit is 
removed from the three manual grit channels on the East Plant and four manual grit channels on the 
West Plant. Grit is collected in wheelbarrows and buried on site with screenings. The disposal of 
screenings and grit at the Works is against environmental regulations and may lead to groundwater 
contamination. 
 
In the East Plan three of the six Dortmund tanks are offline. One of the PSTs on the West plant is off-
line due to problems with the bridge. There has been significant accumulation of sludge in the PSTs 
and Dortmund tanks due to the desludging and dewatering bottlenecks at the plant. As a result, the 
primary sludge has become septic. 
 
Three of the biofilters are not operational. Screenings have caused blockages in the biofilters media, 
resulting in ponding. The effluent is not efficiently distributed by the rotating arms. Three of the humus 
tanks are off-line. The quality of the secondary effluent is poor due to the high concentration of solids.  
 
In the West plant only one aerator out of four is working. The lack of aeration has had a detrimental 
effect on the sludge. The high sludge age due to dewatering bottlenecks as well as a lack of aeration 
has resulted in the sledge turning pitch black in colour and producing an offensive odour. One of the 
Archimedes screw pumps is also off-line. The clarifiers are also producing effluent with high suspended 
solids. 
 
Sludge is not being digested as there is minimal desludging of PSTs. Three of the four mixing pumps in 
the primary digesters are off-line. Only one of the primary digesters has a scouring facility and there 
is no gas flare at the works. The belt press is also not operational.  
 
Umbilo WWW has a design capacity of 23 Mℓ/day and is currently treating 9.9 Mℓ/day based on the 
average flow over the last 12-months (Figure 19.104).  
 

 

Figure 19.104 Average daily inflows to Umbilo WWW (Mℓ/day). 



 
 115 

The new plant (West) receives 70% of the flow, with an average influent of only 2.2 Mℓ/day entering 
the old (East) plant.  
 
An analysis of daily historical production (November 2023 to October 2024) of the Umbilo WWW is 
presented in (Figure 19.105). It shows that for 3.0 % of the time the WWW was being operated above 
the optimal operating capacity. The plant operated above design capacity 1.6 % of the time. The plant 
currently has ample capacity in relation to the current demand. 
 

 

Figure 19.105 Analysis of historical production at Umbilo WWW (November 2023 to 
October 2024) 

 

 Recommendations 

The plant is in need of a major intervention to return unit processes back to work. The lack of adequate 
sludge removal and management is preventing the proper function of the plant, which is resulting in 
poor effluent quality. 
 
Based on the EWS future growth analysis, Umbilo WWW will not require an upgrade for the next 25 
years. 
 

 Umhlanga Wastewater Works 

 Description 

The Umhlanga Wastewater Works is an extended aeration activated sludge plant. The plant has a 
maximum design capacity of 6.8 Mℓ/day and is located in the Umhlanga area within the Northern 
Coastal area of eThekwini Municipality. The Umhlanga WWW catchment is illustrated in 
Figure 19.107. Raw sewage entering the works is screened and then degritted via degrit channels 



 
 116 

before it enters the aerations basins. Mixed liquor then enters two clarifiers where the sludge is settled 
out. The secondary effluent overflows into a pond system where it is disinfected using chlorine gas 
before it is discharged to Ohlanga River/Estuary. Any sewage above the design capacity is pumped to 
Phoenix WWW. Some of the settled sludge in the clarifiers is returned to the aeration basins. The 
remaining sludge is wasted to a centrifuge where it is dewatered and sent to Phoenix WWW. The 
process flow is summarised in Figure 19.106. 
 

 

Figure 19.106 Umhlanga WWW Process Flow Diagram. 

 
The characteristics of the Umhlanga WWW are described in Table 19.24. 



 
 117 

 

Figure 19.107 Phoenix/Umhlanga WWW catchment. 

 



 
 118 

Table 19.24 Umhlanga WWW infrastructure. 

 

WWW Name: Umhlanga WWW 

System: Northern 

Maximum Design Capacity: 6.8 Ml/day 

Current Utilisation: 1.31 Mℓ/day 

Raw Sewage Pump Station: N/A 

Raw Sewage Pump Capacity N/A 

Screens: Two hand-raked 11 mm bar screens 

Grit Chambers: Inlet channels (4 No) operated as grit channels 

Aeration Basin: Activated sludge 

Number of Aeration Basins Two (2 lanes per aeration basin) 

Aeration Basin Capacity: 7400 m3 

Aerators: 12 aerators (each 22 kW) 

Total Aeration Capacity 6.8 Mℓ/day 

Clarifier Type: Suction Lift Clarifier 

Number of Clarifiers: 2 

Total Area of all Clarifiers: 628 m2 

Total Capacity of Clarifiers: 9.4 Mℓ/day 

Upflow Velocity: 0.625 m/h 

RAS Pump Station: 2 (screw pumps) 

RAS Pump Capacity (per pump) N/A 

Chlorine Storage Capacity: 140 kg 

Chlorine Dosing Capacity: 2 kg/h 

Chlorine Contact Tanks 4 x Maturation Ponds (which are dosed) 

Total Capacity of Chlorine Contact Tanks: 3477 m2 

Contact Time 12.17 h 

Sludge Treatment Process N/A 

Total Capacity of Sludge Treatment Plant: N/A 

Sludge Drying Beds Area: N/A 

 

 Status Quo 

The wastewater works is running at 25% capacity having not been operational since the April 2022 
floods, which caused severe damage to the works. Since taking over the operation of the works, UUW 
has implemented a number of improvements that have brought the works back online, although at a 
reduced capacity. Considerable work still needs to be undertaken to get the works back to its design 
capacity. Currently only one of the two clarifiers is operational and several of the mechanical surface 
aerators are not working. The maturation ponds are in a poor state. The floods resulted in the massive 
deposition of dune sand into the ponds, which has rendered them largely dysfunctional. UUW is 
currently excavating the ponds in order to return them to working order. 



 
 119 

Umhlanga WWW has a design capacity of 6.8 Mℓ/day and is currently treating 1.3 Mℓ/day based on 
the average flow over the last 12-months (Figure 19.108). The plant became operational in March 
2024 (following flood damage) when uMngeni-uThukela Water began operating it. 
 

 

Figure 19.108 Average daily inflows to Umhlanga WWW (Mℓ/day). 

 
An analysis of daily historical production (November 2023 to October 2024) of the Umhlanga WWW 
is presented in (Figure 19.109). It shows that for 0.0 % of the time the WWW was being operated 
above the optimal operating capacity. The plant operated above design capacity 0.0 % of the time. 
The plant currently has ample capacity in relation to the current demand. 
 



 
 120 

 

Figure 19.109 Analysis of historical production at Umhlanga WWW (November 2023 
to October 2024 

 

 Recommendations 

UUW continues to undertake refurbishment of the Umhlanga Wastewater Works in order to return it 
to full operational capacity. 
 
Based on the EWS future growth analysis, Umhlanga WWW will exceed its 5 Mℓ/day treatment 
capacity by 2035. It is recommended that the remaining flow growth in the catchment is pumped to 
Phoenix WWW. 
 
 

 Phoenix WWW 

 Description 

Phoenix WWW is a conventional aeration activated sludge plant with Digestion located in the Ottawa 
area within the Northern Coastal area of eThekwini Municipality. It is approximately 35 km north of 
Durban, bounded by the Ohlanga River and the Cornubia Business Park. The Phoenix WWW catchment 
is illustrated in Figure 19.111. 
 
The maximum design capacity for this plant is 50 Mℓ/day. The treatment process is biological nutrient 
removal using Activated Sludge. Incoming sewage is screened and degritted before undergoing 
primary treatment. Primary effluent feeds into a surface aeration basin. The activated sludge is settled 
out in the clarifiers. Secondary effluent then enters the three-pond system where it is disinfected at 
the exit before entering the river. Raw sludge from the PST’s and waste activated sludge is digested 



 
 121 

and dewatered via belt press before it is disposed of onsite. The process flow is summarised in 
Figure 19.110. 
 
The effluent is currently discharged into Umhlangana River thereafter it flows into the uMngeni 
estuary. Currently the sludge from this site is being used for agricultural purposes. A Future Disposal 
Plan for the plant is to be constructed for sludge drying and composting.  
 

 

Figure 19.110 Phoenix WWW Process Flow Diagram. 

 
The characteristics of the Phoenix WWW are described in Table 19.25. 



 
 122 

 

Figure 19.111 Phoenix WWW catchment. 

 



 
 123 

Table 19.25 Phoenix WWW infrastructure. 

 

WWW Name: Phoenix WWW 

System: Northern 

Maximum Design Capacity: 50 Ml/day 

Current Utilisation: 19 Mℓ/day 

Raw Sewage Pump Station No. 4 

Screens: Chain driven Mechanical Screens (2 No.) 

Grit Removal: Two Grit Chambers – Air blowers 

Number of PSTs 4 

Total Area of PSTs 2160 m2 

Total Capacity of PSTs 88 Mℓ/day 

Upflow Rate 1.5 m/h 

Aeration Basin: Activated Sludge (BNR) 

Number of Aeration Basins: 4 

Total Area of Aeration Basins 6253 m2 

Aeration Basin Capacity: 50 Mℓ/day 

Aeration Basin Volume: 29819 m3 

Aerators: 16 slow speed Hansen Patent (75, 75, 55, 55 kW per lane) 

Clarifier Type: Suction Lift 

Number of Clarifiers: 6 

Total Area of all Clarifiers: 5447 m2 

Total Capacity of Clarifiers: 114 Mℓ/day 

Upflow Velocity: 0.875 m/h 

RAS Pumps No: 3 

RAS Pump Capacity (per pump) 25 Mℓ/day 

Chlorine Storage Capacity: 7520 kg 

Chlorine Dosing Capacity: 10 kg/h 

Total Capacity of Chlorine Contact 
Tanks/Ponds 

8092 m3 

Contact Time: 4 h 

Sludge Treatment Process N/A 

Total Capacity of Sludge Treatment Plant: N/A 

Sludge Drying Beds Area: N/A 

 

 Status Quo 

The works is in need of refurbishment following the April 2022 flooding. When last reported on (2023) 
the two Primary Settling Tanks (PSTs) were off-line. In the activated sludge reactor 7 of 16 aerators 
are not working. There have been challenges with acquiring chlorine gas for dosing. HTH is often used 